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Testing Requirements

EN 13832-1:2018 Clause 4.2 - Splashing testing on footwear described as Safety footwear, referenced as
TOTECTORS WILLIAMS AT WP in accordance with the requirements for performance Type U.

For SATRA's full terms and conditions see our website: https://www.satra.com/terms_of_business.php

For SATRA’s statements regarding the confidentiality, publication and dissemination of this report, decision
rules and UKAS accreditation please see the final page of this technical report.
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JIESATRA  Technical Report

WORK REQUESTED:

The footwear described as Safety footwear, referenced as TOTECTORS WILLIAMS AT WP
was received on 8" December 2023 for testing to EN 13832-1:2018 Clause 4.2 - Splashing
test, in accordance with footwear performance Type U specified in EN 13832-2:2018 -
Footwear protecting against chemicals - Requirements for limited contact with chemicals.

SAMPLE SUBMITTED:

Footwear described as TOTECTORS
WILLIAMS AT WP

CONCLUSION:

The footwear described as TOTECTORS WILLIAMS AT WP achieved the following results
when assessed for defects as defined by Annex B of EN 13832-1:2018 and therefore, met
the requirement for splashing resistance in EN 13832-2:2018 Clause 6.2 for performance

Type U.
Chemical Result
40% Sodium hydroxide (CAS: 1310-73-2) No major defects
96% Sulphuric acid (CAS: 7664-93-9) No major defects
25% Ammonium hydroxide (CAS: 1336-21-6) No major defects
30% Hydrogen peroxide (CAS: 7722-84-1) No maijor defects

Full results are reported in the following tables.
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I SATRA

TESTING REQUIRED:

Technical Report

o EN 13832-1:2018 - Footwear protecting against chemicals. Terminology and test
methods. Splashing resistance test in accordance with Clause 4.2, to the
requirements of EN 13832-2:2018, Clause 6.2 in accordance with SATRA SOP CAT-

055.

RESULTS:

Samples were stored at 23 (£ 2) °C and 50 (+ 5) % relative humidity for at least 24 hours

prior to testing.

Code Letter’ Liquid Observations
Sample and pene(tIration 10 60 24 H
Chemical minutes Minutes ours
K-40% No N
Sodium None No ingress Ingress, Ingress,
hydroxide detected No No
Damage Damage
No No
L-96% None No ingress Ingress, Ingress,
Sulphuric acid detected No No
Damage Damage
TOTECTORS WILLIAMS
AT WP
0-25% No No
Ammonium None No ingress Ingress, Ingress,
hydroxide detected No No
Damage Damage
P-30% NG No
Hydrogen None No ingress Ingress, Ingress,
e detected No No
peroxi Damage Damage
No major defects (see appendices),
no liquid penetration and
Requirements: no spilt liquid trapped
when at least 2 chemicals from EN 13832-2:2018
table 4 are assessed.

1As defined in Table 4 of EN 13832-2:2018 Clause 6.2.

*See images in appendices
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JIESATRA  Technical Report

APPENDICES:

EN 13832-1:2018 - Annex B - Assessment of damage by the laboratory during testing of
splashing

When tested in accordance with Clause 4.2, footwear shall be failed if any of the following
signs of damage are observed:

i) Beginning of a pronounced and deep cracking affecting half of the upper material
thickness

ii) The upper shows areas with deformations, chemical burns, fusion or bubbles, or
split seams

iii) Upper/ outsole separation of more than 10 mm long and 5 mm wide and/ or deep
The outsole shows cracks more than 10 mm long and 3 mm wide and/ or deep
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Conditions of Use

Confidentiality and Dissemination

SATRA test reports may be forwarded to other parties provided that they are not changed in any
way and are not marked as confidential. Test reports must not be published, for example by
including it in advertisements, without the prior, written permission of SATRA.

Liability

Results given in this report refer only to the samples submitted for analysis and tested by SATRA.
Comments are for guidance only.

A satisfactory test report in no way implies that the product tested is approved by SATRA and no
warranty is given as to the performance of the product tested. SATRA shall not be liable for any
subsequent loss or damage incurred by the client as a result of information supplied in the report.

Accreditation

Where the UKAS logo is included on the test report then tests marked # fall outside the UKAS
Accreditation Schedule for SATRA. Where no UKAS logo is included on the test report then none of the
tests reported are covered by SATRA’s UKAS Accreditation.

Tests marked ¥ are performed under SATRA’s Flexible UKAS Schedule.

Uncertainty of Measurement and Decision Rules

Where values for uncertainty of measurement are included within the report then the uncertainty of
the corresponding results are based on a standard uncertainty multiplied by a coverage factor
k=2, which provides a coverage probability of approximately 95%.

When reporting results against a conformance statement (Pass/Fail or the allocation of a class or
level) then uncertainty of measurement is taken into account based on a non-binary acceptance
which itself is based on the guard band being equal to the expanded uncertainty.

Where the result corrected for uncertainty falls within the tolerance of the conformance statement
then the risk of the conformance statement being a false accept or false reject is up to 2.5% and
SATRA will in this instance quote a Pass/Fail, class, or level.

Where the result corrected for uncertainty falls outside of the tolerance of the conformance statement
then the risk of the conformance statement being a false accept or false reject is up to 50%. In this
instance SATRA will not provide a Pass/Fail statement or a class or level but will include information
in the notes in relation to the result obtained.

Where a report contains SATRA guidelines values then uncertainty of measurement values have
been taken into account when determining the guideline values and as such are not considered
when determining pass/ fail criteria.
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